P-601-ABPL-EIA-DISTILLERY-52021
(REVISION -01)

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATHI)
FOR

ESTABLISHMENT OF 105 KLPD MOLASSES/ CANE JUICE
BASED DISTILLERY

BY

APRO BIOFUELS PVT. LTD.

GAT NO. 40/3 & 315, AP: TEMBHU & BABARMACHI,
TAL.: KARAD, DIST.: SATARA, MAHARASHTRA

PREPARED BY

EQUINOX

Equinox Environments (India) Pvi. Ltd.

EQUINOX ENVIRONMENTS (1) PVT. LTD.

Environmental; Civil & Chemical Engineers, Consultants and Analysts, Kolhapur (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001 : 2015 & QCI - NABET Accredited Organization

I

STEM ¢
f’*s E/?)’*/
S o
S % TTITSTEY
3 ) P B
C— \j §ei LF%L
&NV-G% Km\ G’
1SO 9001

AUGUST - 2021
[...]
stations and the data collected.

Land use land cover mapping using
NRSC Satellite image.

Satellite image processing, Image
classification, Technical analysis and
study for setting up of facility, planning
of storage facility.

11

SHW

Dr. Sangram
Ghugare

Detailed study of manufacturing process
and mass balance.

Solid wastes generation in different
steps of manufacturing was identified
and their quantification done was
checked.

Identification of various hazardous
wastes generated through manufacturing
process.




Sr. | Functional Name of the Involvement Signature
No. Area expert/s (Period & Task)
e Practices of storage and disposal of HW
its impact and mitigation measures.
12 | SC Mr. December 2020 — August 2021
Ratnakumar e Involvement physical analysis &
Mudliar characterization of the soils.

e Identification of Impact and its
mitigation measures.

e Interpretation of soil analysis, results
and data including comparison of same
with standard soil classification.

e Collection, study and evaluation of soil
information from data obtained from
secondary sources & its interpretation.

Declaration by the Head of the Accredited Consultant Organization/authorized person:

I, M/s. Equinox Environments (I) Pvt. Ltd. (EEIPL); Kolhapur, Environmental & Civil
Engineers, Consultants and Analysts, hereby confirm that the above mentioned experts were
involved in preparation of Draft EIA and Executive Summary in respect of establishment of
105 KLPD distillery based on Molasses (B & C)/Cane juice by APRO Biofuels Pvt. Ltd.
(ABPL), located at Gat No. 40/3 & 315, A/p: Tembhu & Babarmachi, Tal. Karad, Dist. Satara,
Maharashtra State.

I also confirm that the consultant organization shall be fully accountable for any mis-leading
information mentioned in this statement.

Signature: %ﬂ/{/

Name: Dr. Sangram Ghugare

Designation: Chairman & MD

Name of the EIA Consultant Organization: M/s. Equinox Environments (I) Pvt. Ltd. (EEIPL);

Kolhapur.

NABET Certificate No. & Valid Till: NABET/EIA/1821/ RA 0135 valid up to 21.10s.2021




INDEX

‘ SR.NO. || DESCRIPTION Pﬁ‘gE ‘
‘ 1. SUMMARY EIA IN ENGLISH 117 ‘
SUMMARY EIA IN MARATHI

18-35 ‘




Summary of Draft EIA Report
for
Establishment of 105 KLPD Molasses (B & C heavy)/Sugarcane Juice
Based Distillery Unit
By
APRO Biofuels Pvt. Ltd. (ABPL),
Gat No. 40/3 & 315, A/p: Tembhu & Babarmachi, Tal. Karad, Dist. Satara, Maharashtra

1) THE PROJECT

APRO Biofuels Pvt. Ltd. (ABPL) site is located at Gat No. 40/3 & 315, A/p: Tembhu &
Babarmachi, Tal. Karad, Dist. Satara, Maharashtra state. The management of ABPL have
planned to establish 105 KLPD Molasses (B & C heavy)/Sugarcane Juice Based Distillery
unit with 2 MW Captive Power Plant (CPP).

This report is made in the overall context of Environmental Impact Assessment (EIA)
Notification No. S. O. 1533 (E) dated 14.09.2006 and amendments thereto issued by the
Ministry of Environment, Forest and Climate Change (MoEFCC); New Delhi Project type
5(g- 1 & ii), Category A. Accordingly, Form 1 application is submitted to MoEFCC; New
Delhi on 22.01.2021 & granted ToRs from MoEFCC; New Delhi.

2)  THE PLACE

Proposed project will be implemented on the land owned by ABPL. Total land acquired by
the industry is 47,700.0 Sq. M. (4.40 Ha).

‘APRO Biofuels Pvt. Ltd.” (ABPL) was registered on 02.01.2020. The management of
APRO Biofuels Pvt. Ltd. has decided to establish an 105 KLPD Molasses (B & C
heavy)/Sugarcane Juice based distillery unit at Gat No. 40/3 & 315, A/p: Tembhu &
Babarmachi, Tal. Karad, Dist. Satara, Maharashtra State. Proposed distillery activities will be
implemented only after obtaining requisite approvals, permissions and consents from
concerned authorities namely MoEFCC; New Delhi, SEAC/SEIAA; DoE, Maharashtra,
MPCB etc. Capital investment of proposed distillery project is Rs. 108 Crores.

Project will be formulated in such a fashion and manner so that the utmost care of safety
norms and environment protection measures will be taken. Project will be operated for 330
days.

Table 1 Working Pattern

No. Type of Activity Days of Operation
1 | On Molasses 330
On Cane Juice 160

Detailed area break-up is presented at Table 2.



Table 2 Area Break up

No. List of area Area (Sq. M)
1 Total Plot Area 47,700
Built-up Area

1) Boiler & Jaggery Plant 9,800
ii) Distillery 7,900

iii) Office, Weigh Bridge, Security
Cabin 2,200
iv) Area under Road 7,400
Total Built-up area 27,300
3 Green Belt Area (33% of total Plot Area) 15,800
4 | Total Open Area 4,600

Refer Appendix - A of Draft EIA report for plot layout plan of ABPL.

Figure 1 Proposed Site of ABPL

3) THE PROMOTERS

ABPL promoters are well experienced in the field of distillery & have made thorough study
of entire project planning as well as implementation schedule. Name and designation of the
promoters are as under-

Table 3 List of Promoters

No. Name Designation
1 Mr. Shekhar S. More Chairman
2 Mr. Balaji P. Jadhav Managing Director
3 Mrs. Sukhada B. Jadhav Director
4 Mrs. Shaymal S. More Director
5 Mr. Rajjak Badshah Sayyad Director




4) THE PRODUCTS

Details of products and by-products are presented in Table 4.
Table 4 Product & By-product for Integrated Complex

Industrial Unit Product & By-product UoM Quantity
Rectified Spirit (RS)/ Extra Neutral KLPD 105
Proposed Alcohol (ENA)/Ethanol
Distillery Unit Fusel Oil MT/D 0.2
(105 KLPD) CO, MT/D 87
Spentwash Dry Powder MT/D 65

Details of manufacturing process and flow chart for distillery are given in Chapter 2 of the
EIA Report.

S) THE PURPOSE

Sugarcane potential, agro-climatic conditions, cost of conversion & overheads etc are the
major deciding factors for fixing the crushing capacity of sugar factory. Today, sugar
factories cannot survive in healthy condition on a single product i.e. sugar. Thus, it is
essential to develop sugar factory into an affiliated complex so as to utilize the valuable by-
products more profitably. Bagasse based cogeneration of steam and electricity has been
practiced since long time in sugar mills. Molasses is also another important by-product of the
sugar industry. Alcohol has assumed very important place in the Country’s economy. It is a
vital raw material for a number of chemicals and also a renewable source of energy. It has
been a source of a large amount of revenue by way of excise duty levied by the Govt. on
alcoholic liquors. It has a potential as fuel in the form of power alcohol for blending with
petrol. Also, the fermentation alcohol has great demand in countries like Japan, U.S.A.,
Canada, Sri Lanka etc., as the synthetic alcohol produced by these countries, from naphtha of
petroleum crude, is not useful for beverages. Considering the above facts as well as
availability of raw material, management of ABPL decided for establishment of distillery.

6) MANUFACTURING PROCESS

Detailed manufacturing process and flow diagram for distillery unit are given in Chapter 2 of
EIA report. Manufacturing process of integrated project complex is presented at Figure 2.

Figure 2 Integrated Manufacturing Process Operations

Preparation

l Bagast Steam Power |
[ Cane Milling/ Crushing ]—i——)l Boiler I——) Turbines I—i—) To Factory
: N3

Boiler Ash Brick/ Cement Industry/s

[ Weighment & Cane J _________________________________________________________

[ Juice Extraction & ] 0 | Fermentation I_)l Distillation I_)I Alcohol I

Clarification

Raw Spentwash

Pressmud Condensate

for Recycle

Molasses/Grains
(Outside Purchase)

ToTic. Spentwash
As Manure

|
i
| Distillery
|

Powder as Manure



7) ENVIRONMENTAL ASPECTS

ABPL have an effective ‘Environmental Management Plan’ and various aspects of the same

are as follows:-

A. Water Use, Effluent Generation and its Treatment

a. Water Use

Details of water usage for the Distillery operations are as follows —

Table 5 Details of Water Consumption in Distillery Unit

. Quantity
No. Description Molasses Cane Juice

1 | Domestic 5 5

2 | Industrial

. Process-Fermentation *900 -
Dilution

b | Cooling Tower Make up 147 (*40+*107) *147

¢ | Boiler Make up *12 *72

d | Lab & Washing #5 *5

¢ | DM Backwash 14 *14

f | Ash Quenching *1 *1
Industrial Total 1139 (*131+*1008) *239

(88% Recycle) (100 % Recycle)
3 | Green Belt 279 279
Grand Total (1+2+3) 1223 (*136+*1008+979)| 323 (*5+*239 +979)

Fresh Water Consumption
(Norm: 10 KL/KL Alcohol) 12 KL 0 KL

Note :#-Fresh water from Tembu Jal Sinchna Yojna, *- Treated water from Distillery CPU,
Q -Harvested rain water

b. Effluent Treatment-

Effluent generated from proposed Distillery unit is given in following table-

Table 6 Effluent Generation from Distillery Unit

No. | Description Effluent (CMD) Disposal
Molasses Cane Juice
1 | Domestic 4 4 To be treated in proposed STP
2 | Industrial
a. Process Raw Sp. Wash- 840 | Raw Sp. wash —420 | Raw spentwash shall concentrated
in Multi Effect Evaporator (MEE).
Conc. — 183 Conc. — 84 Conc. Spentwash (1.7 KL/KL) shall
be dried for powder formation .
Sp. Lees — 231 Sp. Lees — 97 Other Effluents viz. condensate,
Condensate-750 Condensate-368 spent lees, cooling b/d, boiler b/d,
(657 MEE+93 (336 MEE+ 32 lab & washing effluent shall be
ATFD) ATFD) forwarded to Distillery CPU.
b. Cooling blowdown 15 15 Treated effluent shall be fully
c. Boiler blowdown 14 14 recycled to achieve Zero Liquid
d. Lab & Wash effluent 5 5 Discharge (ZLD)
¢. DM Backwash 14 14
Sp. Wash- 183 Sp. Wash- 84
Other Effl.- 1029 Other Effl.- 513




i) Domestic Effluent

Domestic effluent generated from ABPL project will be 4 M3/D. Same will be treated in
proposed Sewage Treatment Plant (STP).

ii) Industrial Effluent

Raw spentwash generated from molasses based distillery @ 840 CMD shall be concentrated
in MEE. Concentrated spent wash @ 183 CMD will be dried in ATFD to form powder. Same
treatment shall be given for spentwash from cane juice as raw material. This spent wash is
lesser in quantity & better in quality w.r.t. pollution parameter when compared with molasses
distillery spentwash. (Raw spentwash-420 CMD & conc. spentwash @ 84CMD)

Other effluent will be treated in proposed CPU. Treated water from CPU will be reused for
industrial operations, thereby achieving Zero Liquid Discharge (ZLD) for process effluent.

Figure 3 Process Flow Diagram of Proposed CPU for Distillery

1029 Pri Tube
m’/day|Bar ScreenCum | S Flash LA A ! c°“°ﬂ‘:°"‘
O &G Tank q an —E—) Mixer [~ > Tan
SR o 15X12.5X3.5M G 6X5X3.3M TXSX3M
2
3
° Ll
2
& g
2 *
RO =
Permeate Intermediate Secondary Anaerobic
“~ RO Tang < Tube Settl & Aeration Tank €< Reactor
" 8X8X3M 7X5X3.3M 12.5X8X3.5M 140X6M
= ,(A
3 H
a RAS of
%) >
Treated Water Tank .E._
10X10X3.5M o :
A2
Sludge Sludge
Drying Drying
Bed- Il Bed-|
To Recycle 4X4x1.2m 4xax1.2m
in Process
P-Pump Proposed Unit

RAS - Return Activated Sludge

Recirculation




Figure 4 Flow Chart of Proposed STP

Bar Screen
With O & G Tank
Inlet (2X1X1M)
Aoy Equalization Tank A Tank ssT
3 S qualization Tan ) eration Tan al
(3.5X2.5X3M) 2 (3X2X3M) ™ (2.2X2X3M) i
A2
1 T
1 1 FFT Pump °
R Exgeis_sllidge _____ _: ______ Ré S o ____ :;/ 2X2X2.5M)
1
1
1
1
v
SDB (2No’s) To Reuse €—— Tr?;?; ZWSt;ersLla)nk
(2X2X1M) ’ ’
2.5 2.5
M3/Hr. M3/Hr.
. Note:
No | Parameters Unit Inlet Outlet FET: Filter Feed Tank
1. | pH 6.5-7.5 7.2-75 SST: Secondary Settling Tank
2. | cop mg/lit 500 - 600 <30 RAS: Return Activated Sludge
3. | BOD mg/lit 250 - 300 <10 SDB: Sludge Drying Beds
4. | TSS mg/lit 250 - 400 <5 PSF: Pressure Sand Filter
5. |0&G mg/lit 25-50 <10 ACF: Activated carbon Filter

Figure 5 Process Technology of STP

Daiki Axis Johkasou Technology - Packaged STP

Johkasou STP Treatment Process

* Expeditioustreatment; easy maintenance
* Energy-saving

000948 ) rwontour
J
’

(]
— ReGrltin =g

* Most updated automated manufacturingtechnology _C-f—-—l‘ "W o' g Diifection
.. * Stable high-quality FRP material Sepwation N lj §,
1 haaslf V. %
] Anaerobic Aeration
1 Contact Media | (Chamber 9] |
Sedimentation § | Chamber (MBaR) e -
' v
) 1) / _L' 0 I Sedimentation
Unit MOC Process Description
Technological Frame Work
Separation & Sedimentation Chamber | FRP |$ ded Solids (S9) are
’ Organic matters are anaerobically + Technology approved by

BRNERIS FRP | gecomposed. National JaJeevan

Moving Bed Chamber FRP | BOD content reduced by continuous aeration. Mission.
Capacities: SSare setted and clear treated wateris

Sedimentation Chamber FRP(™ . o Tech Approved by
1KLD to 50KLD models obined. o
(fothercopocties con be increasedin o Treated Water is disinfected by Disinfection ("!(omedermo'
posiimmmgemest) Disinfection Chamber FRP Py Indian Industry)

Sludge from 2° Sedimentation Chamber is + NoCOVID-19Trace
Sludge Re-circulationArrangement | - | recirculated to the 1% Sedimentation observedin outlet water
Chamber.

B. Air Emissions

Steam required for the proposed distillery will be taken from the proposed 30 TPH boiler.
ESP will be provided as APC along with a stack of 50 M height. Biogas generated after bio-
methanation of spentwash and bagasse will be used as fuel for the same.




There will be process emissions in the form CO, from Fermenters in distillery unit to the tune
of 87 MT/D. Same will be collected, purified, compressed and filled in cylinders and sold for
production of beverages. Following table gives details of boilers and D.G. Set.

Table 7 Details of Boiler and Stack in ABPL

No. Description Proposed
1 | Source Boiler D.G. Set
2 | Capacity 30 TPH 500 KVA
3 | Fuel type Bagasse Diesel
4 | Fuel Qty., MT/D 330 MT/D 60 Lit./Hr.
5 | MOC MS MS
6 | Shape Round Round
7 | Height 50 M ™M
8 | Diameter 2M 150mm
9 | APC Equipment ESP --

Details of air pollution aspect and the control measures are given in Chapter 2, Section 2.7.2.

C. Noise Pollution Aspect
1. Sources of Noise

i. In the distillery, very high noise generating sources will not exist. Expected noise levels
in the section would be about 70 dB (A) or so. Adequate noise abatement measures like
silencer & maintenance of pumps, motors, and compressors would be carried out and
enclosures would be provided to abate noise levels at source. Moreover, enclosures to the
machinery would be provided wherever possible.

ii. Fermentation section & distillation section will be the other minor noise generating
sources. The expected noise levels in these sections would be in range of 70 to 80 dB(A).

1ii.  Adequate green will be developed in phase wise manner in and around the industry. So

that it will further attenuate the noise levels.

2. Control Measures

Control through isolation, separation & insulation techniques. PPEs-earmuffs, earplugs etc.
will be provided to workers. D.G. Sets are enclosed in a separate canopy to reduce noise
levels.

D. Hazardous Wastes

Table 8 Details of Hazardous Waste

No. Unit Type Quantity Disposal
grséﬂl)esreydymt 2%:;;3;;;;2{22&% 0.8 MT/YT. Forwarded to authorized re-
P 0.3 MT/Yr. processor

Waste- Cat. 33.3

Empty Containers- Cat. 33.1 | 30 Nos. / Yr. Forwarded to authorized re-seller

E. Solid Wastes
Table 9 Details of Solid Waste

No. Unit Type Quantity MT/M) Disposal
1 | Distillery Unit | Yeast Sludge 540 Used as manure
(Proposed) CPU Sludge 25
Boiler Ash 240 Supplied to Brick

manufacturer / Manure




Agreement with brick manufacturers will be done after commissioning of distillery unit.

F. Odour Pollution

There are number of odour sources such as molasses handling and storage, fermentation and
distillation, secondary effluent treatment, and storage of effluents, stale cane, bad mill
sanitation, bacterial growth in interconnecting pipes & unattended drains. Measures adopted
under proposed unit for controlling same are proper housekeeping, sludge management in
biological ETP units, steaming of major pipe lines, regular use of bleaching powder in the
drains, efficient handling, prompt & proper disposal of press mud. Under proposed project of
distillery, spentwash shall be carried through closed pipeline for spentwash storage and
handling activity shall be entirely eliminated.

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal,
[...]
Besides to this monitoring, the compliances to all Environmental Clearance (EC) conditions
and regular permissions from CPCB /MoEFCC shall be monitored and reported periodically.

Table 22 Plan For Monitoring of Environmental Attributes within Industrial Premises

No.| Description Location Parameters Frequency |Conducted by
1. | Air Emissions | Upwind — 1, Downwind - | PM;jo, PM> s, SO,, NOx, Monthly
2  (Near main gate, CO
Fermentation section,
Distillation section)
Study area — (Industrial Quarterly
site, Babarmachi,
Vidyanagar, Apsinge,
Khambale Aundh, Surli,
Wadgaon Haveli, Tembu)
2. | Stack Boiler -1 No., D.G Set—1 | SO;, SPM, NOx Monthly
Emissions Nos.
3. | Noise Workzone 5 Locations - Monthly
(Near Main Gate, Near . MoEFCC &
Fermentation Section Spot . Noise Level NABL
P . . ding; Leq(n), Leq(d),
Distillation section, Boiler, recor g & 4 Approved
DG set, Turbine) Leq (dn) External
Ambient Noise location - 8 Quarterly Lab
4. | Drinking water | Canteen Parameters as per drinking Monthly
water Std IS10500
5. | Soil 8 locations pH, Salinity, Organic Quarterly
Carbon, Nitrogen,
Phosphorous and Potash
6. | Water Quality | Locations in study area - | Parameters as per CPCB Quarterly
(Ground Water | Ground Water and Surface | guideline for water quality
& Surface | Water monitoring -
Water) MINARS/27/2007-08
7. | Effluent Treated, Untreated pH, SS, TDS, COD, BOD, Monthly
Cl, Sulphates, Oil &
Grease.
8. | Waste Implement waste | Records of Solid Waste | Twice ina year | By ABPL
management management plan  that| Generation, Treatment and

Identifies and characterizes
every waste associated
with proposed activities

Disposal shall be

maintained

16



No.| Description Location Parameters Frequency |Conducted by
and which identifies the
procedures for collection,
handling & disposal of
cach waste arising.
9. | Emergency Fire protection & safety |On site Emergency Plan,| Twice a year By ABPL
Preparedness measures to take care of| Evacuation  Plan, fire
such as fire | fire & explosion hazards, | fighting mock drills
fighting to be assessed & steps
taken for their prevention.
10.| Health Check | Employees and migrant | All relevant health check-| Twice a Year By ABPL
up Labour health check ups up parameters as per
factories act.
11.| Green Belt Within Industry premises | Survival rate of planted | In consultation | By ABPL
as well as nearby villages | sapling with DFO.
12.| CER As per activities -- Six Monthly By ABPL

17



g erAagel Ucee fofdes (g r.ar.far.)
IC T. ¥0/3 T Ry, Y O GTURAE, aT. HIAS, 1. 3Ma=], FERS
AT
TAMAT 04 . TA. UL BN, Aeffaral BAC) /ol I AF Jrenfaa
gmaTaen

TUmed JeHTdrer FovaRIFAc IUTS IS IEaATSTAT JAILT

?) TheaoNd grsarerd

AT wRggel URkitee Tfodes (F.er.ar.fer.), Jem  Tanad o
for . foT. afdfeat  &acancow KLPD) dAreifaial (B O C) /dhal oI Ox e
STITST Thed & Tdhed dIc &. ¥0/3 T Ry, é‘g T OTgRATA, . HIATS,
7. Jamay, FAsRne I SHIOTET JoNT I8 .

AFY Thed BT f&. ¥.0%.300% TIAT Fodrdadice FUae Favaidse (EIA)
SIEIhah’Tel af. aT. 3. w3 (]) T 13 ST 0K AT FShahRTal Al
aaAgeigaTy 9o ‘el HeJ Adl. ATGRIAR, Tol, TATAI0T O BOTAGT G
FIATST, oA TEoell JAThS hidl ¢ SMCAH QT STl Tell M T 255 ToR’s
I Hel Jed. Tandd Tdhed Iefdien Rferdads forrar o aatagon
RAFEGTOT HIOATRAT T SN WIS Tedell SIIcl.

) Uohedrdr Gren

g.or.ar. for. &= st @. ¥0/3 orszk,%garmmé’r,mm 1. srdarar
T ¥.oo BAIFSIT TOASI CMoN JAMSd HIOTd el FMa. X SIoTEdT
SMATST Thed SHROATT JoTF IS .

@I IIWTST AT ATATFIST UrAdge fofdes (. or.ar.far.) = eidanremre
AT 00 ALY aif@iden orern. . or.ar.fel. = oIaRendator oy foh. o1, /fear
Attt (BAC) /el SIIAX Snemad JTAdell Uchedredl SO forelisral
del M. gadanod oy Tor. foT. TOfdfest gfadear ImaTdell Udhedraiiarar TaoT
J[AdUIE t0¢ WIS . JACT.

SIeTal o-3M&e Telal  JUodiaal - & I GlIsen IMG. SeRiedidel dAledar
TATSTTATOT IS

awhr ¢ fafdrer forgmmetizen @mren qurier (aref. )

. quzier g (gef. <)
¢ | Toor 8 ¥16,900 . 0
R | TigmTA &

1. €@IeT® O Seral Udhed R,£00.0

ii. TRTAGT Umed ©,200. 0

iii. gffraT O Sax forearamsy 3,200.0

iv. ar e ©,%00. 0
T@QoT 9,300.0

y | sfaa gzt ?4,£00. 0
¥ | TqOT Wel 8 ¥,500. 0

18



[QaprOBI0 S,

1) Udhed gadaidl o

g.or.ar.for. zan Uokdchion SMaidiell Udhed QEIALATel aieTell g e
Tadahiol Uched ToTliclal dard STACTISTaoT ArsToral AWIST JAT]T Hell I8 .
TUhed Tddahial olfd MOT §&T F@TNSTT ol -

qHT R UHed UTAdD g O Gl

0. ereneaicie) B&l

?. O . Qs Tal. A eI

. Y. @rere ar. Saa CIARRTANT AT
3. AN YW@ @, S JeTerah

. AN.QATAST Q1. A T

Y. O . Joolch @, TS TeTah

¥ )3cargatt foredr amfEar

gf. @, or. o1, Itz gaarford gmaidell Uchedlaigel daaiy BIONAI Scdigol O eiel
TYATOT e e aoT 3.

19



qHI 3 IMATAST Thedrl Scdl@ol

. graTar
Tded Aol T 3SUSATISAE ol @r. 2ot /fea)
Yaihss faRe (@mm.eat. ) / 20y fon.
Taagl ogge ) fer. /feat
J— . Facdeel(§.Tal.T. ) / Pl
(204 @ ar.&r.) ;
BT U ST ) [ herarer aitgar 0.3
CO, A
Rieadrer aasy &4

TN i ScarEal Tl JNOT TaTEaadl (TFell ae) Jmaydr ¢ e
feem ame.

) Udhcar 3fete

° MW 3T B RMATT AT AATA AT QAT gnenaa 3der e

o JMIAF IANST BT RNISToNT oIl dAl, Scoal forfetdr IMOT TwIFTLTHE TTATYA
HSHh dd} DHIOAAST FAecaqol Ims.

o ICHBITIad U ScUlgalATST HIIA, Alelidal, hsSaled T XA
DU ScUTFo! MG SSATST AT, TOTHF TMURCAT SION-AT hIASS
o fEFcas Ui 3diea }efoler 3cdlied O Scddl  ATATARON
TffRerdra oTecieen el oo Jnenad s, oo Jedslel &
hadiciel delffal TRl dAR el Old. dAefdal & AW
HTIHTGATAE ST T .

o ICHIBTST IO QAT JFCATITHE HESATA TN INS. FchIaTel
B WA JIAIGALS hedl AT F&0Jol OTddel Olid. Ao AT
TITRTATIAR AIDRCT ASAT THATONA JGDHR hI Tyel Bl

o USTIUIUI Slchialeld idiol dolal Tax Sedhialel  Jrxaadrd
JICHIBIST HEI €T FE0[aT gl s

e JRE Odlal, J.TA.T., thaolsl, dieiol, &. @QNALT USRI TGS
UTRJoTea STeTaror ﬁz@%—cﬁ greaiarel fIoEASIIIS! SUIad aTafelol
AT LAY HIAANSS IJehaerell J{U ATSAT TATONALY HATSTON I8 .

20



%) Scargel

gfeear

Weighment & Cane
Preparation

-

N

4

Cane Milling/ Crushing

Boiler

A

4

Juice Ext

raction &

Clarification

Pressmud

!

As Manure

.
Power |

Turbines

}———+—> To Factory

‘J!—> Boiler Ash__5 Brick/ Cement Industry/i

Fermentation

Distillation

Alcohol

A

>
Raw Spcntwashl

Molasses/Grains
(Outside Purchase)

CUT

, Distillery

C. Spentwash

MEE

Y

ATFD

Powder as Manure

Condensate
for Recycle

v) TATAFONITAD GRS TS

gr.@r. ar. fo1. JATal Sredaudmdy o afyonaarac 32T Talaxor oIaxemas sl

(EMP) 3rafororer foriiatel ahel gng. candrer fofdrer eredh arelieTaaioT nad.
g1) arodrer oy, ITsToAE GiNE o I ufdeen

e TroJrdar

TANOd Arelfadal ax INefd STRACqT THedTATST 333 Tl . Uldieel Zdad
TroN SMeTel TATIT 200¢ ol AT, Uldiesr Trof JF.UN.g. HeJ Tl dherer
SIS, W ol . Ufdfesr Tl Aedicy BAfXSIT O 3¢ ol . Ufdfsal

aiay

Fdoh daror ol 2y Sielaidel AloTelagel Tdel oadl.

TR ol SIAAI JTEMIAT MRS THSUTTST 33 Tl . Ufdfea Sdah
qroTr emeTel e 3% Hol . Ufdfest Ao 1. 4r.g. ey ufdwem averer

ST, ©} Tal . Ufdfeel TOT AaTdicy BIOTXS T O 4 ol . Ufdfeel s

aror aroft 29 Sieaiae AloTelaAgel vdel Slael.

gF.@r. a1, for. Iean gadaifdd UchedTdaed] BIoTn-ar rodreal araanaser ifaads

qaeTer WIeNTTIATOT -

21



TERT ¥ Tdanad TR0l TheATRIST TToATAT ATAT

qroard RSl (gaded /fEa)
@, aqzirer e % —
2. | ERerdr g i
. | SrEnform
. arava %200 0
Il. mfcter v (*¥0 + *200) Foxo
. eifrerm daza fo3 *2
V. <t o affaier iy *
V. 3J.gdA. wic Hox *ox
VI. gt odfier * *
EEN
TRUT gehfotan aTax (*232 + *200¢) 2
3. | sfaaazr Qg Qg
2R3 ELE!
T (*o3e+ *200¢+ AR) ("t #332 + Ag)
goratas (%) R 200
drsaT arodrer oA
(Tamor 20 fv. fo1./ 2.3 fom. for. o fon. for.
fon. 1. gremraren)

2a sFpqor ol o Sy SefaiEe Arciedge aiaFel e, @ Jerdicy sidfxger arot.
* gaaifora gmatoet ... AAdrer gotufesfaa derer arofr.

. FATsaoN afear
{. EFSIAT AMSTTON

&f.or. U1 1. Uhearaidiel  gmafdell  Udchedidgal ¥ Toldicx Ufdfesl =RaLAr
ATSATON qax BIZST. AT Tched SIMION STax THOT BIS[Al ATSTUTTATAR;
TR0 TR JATsUON Ufeen Tmearaied (Tat.2r. . ) ufsdra aer s
o BRd UsT fOmamadT oraxer Ssd.

. grafere artsaoh

TANOd ATelfTTAI eI SMTdel Tchedidsid TqoT ¢¥0 ®al. dr. Ufdfear
Tdor I Wedigl daIarw ade. IcAel THA.F.3F. A Foadae d
thioalolec el GTacl. dhicAlalecs JUSATRT <3 dal. 3. Ufdfser 3T dxael
qasx el ST&el. & UIOSY ¥d 60l el Siid. el SFNax Jnend
TG ThedIS! el B dfear amaell oiael. ([ ISATRT - %30

o\

el 9T . Ofdifeal O thicalolccs ST - ¢¥ "al. . Uldiedl)

TXANOd ITT06T Udhedideld dJiy aony iisao & e, TH.3.3.
AN T3NS, G el STS61, qicioT Tl STSa1 JMOT ofd, TifRisT- 203%
ol I . Ufdfea (Arelfaraioy  gnenad), «i3 "ol . Uldfeal (ol SJT0x
gnenad) FAAE JASACT ST, Ad ATSAON TIANMIT H3otare aifarrkier
JoTeaAed UlEAa del Siacl. UfGAd ATSATON & STASYRTS O gicieT Sax
HPITIST OTaFel SRl .

22



TEHT & TN ITRTAeT Tchedral ATSTTOT

aferf&at

afdgen

FATBTAON "aT .
of

Areraaar

dal g

¥

garad gxeldr aifsurol afean
Uchedraied (Taf.2r.dr.)
gfedra ool onge

araraf

[ Fearer-
%0

hicat.
FICaAT2T- 2¢3

I FRicarer-
%0
hical.

ST ¢¥

[ eAreT  THA.R.F.AL
FOEURC O Dioalolgc el oy
T. dioalalges R[S I
HRael ATAST Hell Sadl.

HIFTANS - W40
(kve MEE + <3
ATFD)

HIAANS - &L
(:3s MEE + %
ATFD)

A ATsTOT gdiod d3aNS
GiferRter ey Tfedd B
[ é(“ .

e emal - R

W eMal - Qv

@icleT TSI ol 2 2y
Iy ST ol 0% 9%
o aff@ier " "
& . 0. gomarer 0¥ ¥

Dioal.
Rearar - w3
Fax FATsaoN -
203

hical.
AT - ¢%
Faq SO -
42

SMRHAT 3 FTaTde Ade gaanod 3. W.g. =1 T A

1029 .
m?3/day |Bar Screen Cum Ty Flash ErimaryTube s Collection
0 &G Tank > 1 ion Tank —W Mixer Seftley > Tank _%
B om 15X12.5X3.5M e 6X5X3.3M 7X5X3M
z
3
] @
F £
? ]
RO l
Permeate Intermediate Secondary . Anaerobic
RO [€ | I Tank [€— Tube Settler < Aeration Tank = Reactor
8X8X3M 7X5X3.3M L EREDY 140X6M
8 i
8 RAS o
%) et &
Treated Water Tank é.
10X10X3.5M ® 2 .
N v
Sludge Sludge
Drying Drying
Bed- I Bed-|
To Recycle 4X4X1.2M 4X4x1.2m
in Process
P-Pump Proposed Unit

RAS — Return Activated Sludge

Recirculation

23




FIqGAr ¥ gxanod gA.S1. . o1 Tl TS

o Pump Aeration Tank SSTi
Inlet — Equalization Tank >
T —©—— (MBER) (3X2X2.6M) 7
5 m3/day (4.5X3.5X2.8M) A 4X3.2X2.8M
Bar Screen Cum O
& G Tank
(2X1X1.2M)
2 RAS v
c:

S g
@8

’ TWT Pump FFT
¥ ¥ (3.2X2.5X2.8M) (3X1.5X2.5M)

ACF PSF
SDB-I SDB-II
3X2X1M 3X2X1M l:
To Reuse
% Note:
No Parameters Unit Inlet Outlet SST : Secondary Settling Tank
1. | pH 6.5-7.5 7.2=7.5 FFT : Filter Feed Tank
2. | COD mg/lit 500 - 600 <30 PSF : Pressure Sand Filter
3. | BOD mg/lit 250 - 300 <10 ACF : Activated Carbon Filter
4. | TSS mg/lit 250 - 400 <5 TWT : Treated Water Tank
5. |0&G mg/lit 25-50 <10 RAS : Return Activated Sludge

SDB: Sludge Drying Beds

TRAT 4« TH.ST. AN, Tfdgan

Johkasou STP Treatment Process
Daiki Axis Johkasou Technology - Packaged STP

00948 ) reatontow
Vi

— Re-Greulation —

* Expeditioustreatment; easy maintenance
* Energy-saving
* Most updated automated manufacturingtechnology

2 = Fykin
-f—;—l‘ “ A e o
.. * Stable high-quality FRP material Separation t ' l’ ?
T d.annlf V. 4’
Anaerodic r Aeration
u ContactMeda | «Chamber 9] (N |
Cunte ; e g
Ly _._'u ‘ Sedimentation
Unit MOC Process Description f
Technological Frame Work
Separation & Sedimentation Chamber | FRP | Suspended Solids (S5) are separated.
; Organic matters are anaerobically + Technology approved by
bl Chamber i decomposed. National Jal Jeevan
Moving Bed Chamber FRP | BOD content reduced by continuous aeration. Mission.
Capacities: SSare settled and clar treated wateris
Sedimentation Chamber FRP|™ ", o Tech Approved
1KLD to S0KLD models oaned oo doed
m(m‘.;uw[, Disinfection Chamber R Irgema!:dwmensdrsanfeaedbyomnlecbon Indian Industry)
Sludge from 2° Sedimentation Chamber is + NoCOVID-19Trace
Sludge Re-circulation Arrangement - |recirculatedto the 1% Sedimentation observedin outlet water
Chamber.

24




.

g SeRforor

gdiiord TR0l Udhedilld! oloonal facd & gadidd 30 2o ufd daral
GIIeTRAEST Tdet Sael SATRATST 330 o1. 2Tl /fea Ueral F&al &0l OTaFen oy

.

giIeel ¥.T. Al & TQUOT fordaeh 3uchaor O wo . 3Ardr fereol erataen

GiT{el.

qadr & "o dagier

@. qagirer wiIe .. e
| Sirser ame-
R | &ferar 30 2ol /daral 400 . TEI.
T.
Feretrar gt gofal / wrdretal Ta.Tar. &
¥ | Zeref 10 H.2Td/fFar 0feT. /arat
Y | oiegroNaATST  oragerer | IMF. AT. A TH. e
FASATTA
¢ | gy (oler/Ahal) e Elie]
v | 3E, ;o (FAreteen 4o & o A
a=)
¢ | fereofren araferer F.00.U
TgNOoT foreoTe
3THIOT

TS ThedTded hadical digel ¢s d.Tal Uld ol Zdar CO, Jeaifold
BIZST O Todd, Q% ARG thyael Aozl A 9Ixel Siael gfor
2N ScaT@aATST ATaReT Saa.

3. edoll Uguol

%,

egan forafor egony =3d

ITITAGN THATAL I ThIdc2Tal AFQTal [FZTergTal Isdet &
gmarst fSTaAToT IOy 3T JAdrer. 1. oM. S BT edoll TFUOTT THaaTd
37 QThdl TOT @RST ST.OM. e had olgdien disl gaasT Widd
FAATeN BIId Jedier. S, S. VS FI0N-AT fAHTendrer edon Araracs!
v0 d ¢o B W (T) Fach gaferd anes.

Uca, oiuaial, didex ai&al, oo Jadd Scdieda IO Tguol aly
<.

. ToremoTr 3uT

edoll TolITomaST IMIRAeI’Tel, _AIARTST IMOT FoaJgergTal dF  omaxell
TTAST. FIRATF, . FOIATA ISR Orardrah jIen aear (PPE)
gRfroard Aéel. a3 edoidl Urdost thdll haoIrady Y. O, e add
Dol HeY Tgrad hIoATd ST IS

25



F. °doh IOF/ArEl Hal
Tl © HTdh Jogaaral chaal aagie

. Thed HE-ATAT TR qfyaToT foegare uad
t. | grargel gmed | «.t ’de gzl | 0.¢ FH.2al /oW | gty geltaigar

1’.3 meldoes | 0.3 A.2Tal / ov | gnfErega gotforayar

mica aIS
13.2 TN @weo® | w0 a. /a¥ | anfdrgd goffordyer
h. Yol Ol chdqr

qAFaT ¢ Hol IFOI_/ATEAT cha-arem aagier

wHa-AraT afyaor

@ Hme ore s (Gr.eor [atEen) focgare u=a
2. IFrae FersT $¥0
gratoel | AW .. FoIST 4 A FE0LT OISl SReT
HOCC e e %0 e faffdrardt /farie
Thare A JMST |/ =
FE0LST Ol &S

. arrEr 3ded

MeAforr UlGdAger drae ST & ORI IUFA [Ad AT TATIAST
ZOTSTET OIS &FTAE FOAT NS AS JRdel STael. Age IS rd
TOISTeT ST OTRATEAT SUSATT HhIA0T BIJa QThdl. hAdeal Ulead mIoATed
IS AL AoAUBAT ATAD Tl Hhall BIS 2Tdhd.

9. forerer o s urera

TN STAdel Udhedigideld FAsRne UguoT foreiFor dsw (MPCB) faar
deTd AAThd STOT Tfear a feadre, ode dadrl haal d Yol
HTA BIAGON O focsore dara o1y SHcaioldl &§. AT HIgfel @0ATd
geren 1A dhrdgdie o forerdier HISHIIUOT Tlelal dhel oiTadl.

. TATagoT CIaRemdet forsteT

gr.@r. ar. foT. ALY TATAaxoT oIa=endal fasmeT ardad grarer. < fasmendrer a1d
AT 3T ifera anfor @A eIdar Ao AT AGHA Ir3Torel AT
Tdiford TATAFOT CIARLTTST TANTOTAL T TF T TSl TTATOT—
aordT R TAAFOT CAAREATTST TONHTST

o1}

:
’ﬁf

T

CITREATAHTI JeTAH

STolqel dfolata

gafazofrar grferamy

I Frferanmar

BT FATTAS

TAST2TGT FNASTAT
.. g, Juey T ERID

(\G/M/Co(/w/u»o.g

X |0 |0 |0 |0 |0 | o |

26



gdiord Uchedidadiel TATAIOT TSHIRNST T AeAT STHATSIIATST SISTOT-AT e
qaeTeT W STgATOT -

AT 0 TRAId Uhedredl @A NSIZAT @arar augier

= (F. ATEAEY)
. qagirer gisaet | onfffoh @memer
LIGIED TRl
{. | dfgermen  ®oT  UgWOl  fordmomamdt ¥ 0.0 40.0
.CRA.UT. g Torerol, I afader ToTer

. | 51 ggwor foremor - .U ., MEE o ATFD 2900 . 0 200. 0
3. eqell T@VOT foriFor 20.0 .0
¥. | "ol O °Ideh ohadl dHololdie 0.0 $.0
Y. | gmAred o gRferdar 0.0 2.0
¢. | sfxd g=T ferat g Yo dicy srdfacer 0.0 20.0
w. | Covsraxdice difoTeaiel O doisidie 0.0 ¥.0

T®OT 3490.0 9% .0

3) Jordiey sAfATaT Iiheda

e TMmeUr TQHOT & - ¥o,000 Tl 3.

e TQUI RAhrd &F - ¥,500 Toi .

o IR ONTh TTSHAT - wex TN,
> Dwera srdfager

. HUcia BIOfaZeT &F - w0 Tof 7.

. HUcia BIdfaZ el el frosoma arol - ws¢ Tal .
> G BT

o ATDGAT BAXSIT &F - 9,00 BT aN.

o M BIAXZST et fHBOMY TON - ©,54R. % el A.

HUcia Bdfager o AXGaT BIOTXSST AT STcH BIONR TTOT -
¥5¢ + 0,E4R.E = ¢R0.% Hol . FBOTOE ¢ 2Tl fereaf (ML)

) BfYa dzT Alear
a1 R AThBTN FfSar

. quzier g (gef. <)
¢ | Toor 8 ¥16,900 . 0
R | TigmTA &

1. €@IeT® O Seral Udhed R,£00.0

il. STTTET Udhed ©,200 . 0

iii. gffthaT O Sax Yforearamss 2,200.0

iv. Ixar e 9,%00 . 0
TRoT 9,300.0

3 | sfaa gzt ?4,£00. 0
¥ | @O el &F ¥,%00. 0

Bd TsT fOsfaTa haoATTST SPM, SO, T Scalotel AT G UTFBAToT TOrRTATd B
TIAST. SPM, SO, UTeAT ScTolaligfed BIONY TIAONHA Tl hIoATl SUIdd Il siXd
Tzl Ol idchal J@ET GTgel. drd fordifoid sXd uzardel Hsige
F5ZTAL qATT BION-AT o Qrgar Bl BiSel UXIIG BIOMN 06l TUZNOT

27



HAT BIOTAT HAd BIRST. JAlglATTR SO, IMOT €aelt UgwoT ford3or . ordy agnd
USol UxAod sfa asT et eiagagiderd fofdre Srdreen st emetas el
SRl .

) JAaoIs O gnfdfer foraeraT

AN O gneas foraerat gidefa Ushearal dgaelell dglel 0 foh. . uRre

AT ¢ oA ATFOT el drel. AT Fdsfd UAFddiXeaT ShieaT Femwar